
 
Direct Examination of James Beach 
SOAH Docket No. 582-22-0585 
TCEQ Docket No. 2021-1001-MWD   COG Exhibit 300 

i 

SOAH DOCKET NO. 582-22-0585 
TCEQ DOCKET NO. 2021-1001-MWD 

  
IN THE MATTER OF THE 
APPLICATION BY THE CITY OF 
GRANBURY FOR 
TPDES PERMIT NO. 
WQ0015821001 
 

 
§ 
§ 
§ 
§ 
§ 

 
BEFORE THE STATE OFFICE 

 
OF 

 
ADMINISTRATIVE HEARINGS 

 

 
 DIRECT EXAMINATION OF JOSHUA BERRYHILL, P.E. 

BY THE CITY OF GRANBURY 

FEBRUARY 18, 2022 



 
Direct Examination of James Beach 
SOAH Docket No. 582-22-0585 
TCEQ Docket No. 2021-1001-MWD   COG Exhibit 300 

i 

 
DIRECT EXAMINATION OF 
JOSHUA BERRYHILL, P.E. 

TABLE OF CONTENTS 
SECTION Page 
 
I. INTRODUCTION ....................................................................................................... 1 
[...]
TCEQ Docket No. 2021-1001-MWD  COG Exhibit 300 

25 

approach if there is significant clay in the native soil in the area) or a synthetic 1 

membrane liner is installed along the bottom and side of the lagoon.  2 

  The use of a lagoon WWTP system was very popular in rural areas dating 3 

back to before World War I, with one of the earliest uses in Texas dating back 4 

to the early 1900s. The popularity of a lagoon plant is that it requires little to 5 

no effort for it to work, as long as you don’t mind the fairly poor quality of 6 

effluent. The poor quality of effluent, significant odors and significant plant 7 

footprint have resulted in a significant reduction of lagoon facilities throughout 8 

Texas over the past 20 years. As I noted previously, the majority of the still 9 

functioning lagoon WWTPs in Texas have all but transitioned to a TLAP land 10 

application permit due to their inability to consistently meet “typical” 11 

conventional permit limits – to comply with a TLAP permit, a lagoon WWTP is 12 

allowed to discharge up to 100 mg/L BOD5, with no limits for TSS, ammonia, 13 

or other nutrients.   14 

Q. What is a zone of anaerobic activity? 15 

A. A zone of anaerobic activity is a zone where biological activity occurs without 16 

the presence of oxygen.  17 

Q. What’s so significant about lagoons with zones of anaerobic activity 18 

that they require more separation from the property line than other 19 

treatment plant units? 20 

A. In this zone, in the absence of other actions, the bacteria growing in anaerobic 21 

conditions for long periods of time, typically for periods longer than 48 hours, 22 

will produce methane and hydrogen sulfide. This additional separation from a 23 



 

 
Direct Examination of Joshua Berryhill, P.E. 
SOAH Docket No. 582-22-0585 
TCEQ Docket No. 2021-1001-MWD  COG Exhibit 300 

26 

property line is due to the continuous off gassing of nuisance odors that can 1 

occur from a lagoon or equalization basin that stores raw wastewater for weeks 2 

or months on a continuous basis. 3 

Q. In your experience, are there many new wastewater treatment 4 

plants designed and constructed today that use lagoons with zones 5 

of anaerobic activity? 6 

A. No. 7 

Q. Why not? 8 

A. First, because lagoon treatment technology cannot meet the same permit limits 9 

as a conventional treatment plant.  At eHT we currently have two WWTP 10 

projects right now that are transitioning from lagoon plants to mechanical 11 

treatment WWTPs because they are under agreed order from TCEQ that they 12 

must eliminate the lagoon plants due to ongoing permit noncompliance. In 13 

order to maintain some level of permit compliance, the majority of the 14 

remaining lagoon plants in Texas have had to transition to TLAP land 15 

application permits. The challenge with this is then being able to acquire 16 

enough land nearby for land application, which requires upwards of 40 acres 17 

per 100,000 gallons per day of WWTP capacity.  For example, a 1 MGD WWTP 18 

would require roughly 400 acres of additional property for land application. By 19 

comparison, a potential county regional WWTP rated for 10 MGD and using 20 

lagoon treatment technology would require approximately 4,000 acres for land 21 

application. 22 



 

 
Direct Examination of Joshua Berryhill, P.E. 
SOAH Docket No. 582-22-0585 
TCEQ Docket No. 2021-1001-MWD  COG Exhibit 300 

27 

  Besides logistical challenges of trying to find enough property to build a 1 

lagoon system as well as the property needed for the land application system, 2 

the effluent quality from a lagoon plant is inferior to that of an MBR facility. 3 

From the standpoint of treatment effectiveness, life cycle cost, capability of 4 

minimizing odor production, and producing the best effluent quality possible 5 

to protect the environment, MBR technology is by far superior to lagoon 6 

technology.    7 

Q. Does the facility you designed for this application have any lagoons 8 

with zones of anaerobic activity? 9 

A. There are no lagoons in the facility I have designed. There are two un-aerated 10 

areas in the proposed East WWTP. The first un-aerated area is the proposed 11 

temporary flow equalization (EQ) basin, which is a permanent storage tank that 12 

will temporarily store wastewater in a peak flow event caused by a storm, where 13 

a large portion of the volume would be expected to be mostly stormwater that 14 

has diluted the influent wastewater for no more than 48 hours, before returning 15 

the wastewater to the influent lift station, to be sent to the BNR and MBR 16 

processes for biological treatment. However, despite the intent to maintain 17 

diluted wastewater in the EQ basin during a storm event for no more than 48 18 

hours before treating the stored volume, the proposed EQ basin has been 19 

designed to include a cover as well as foul air piping from the EQ basin to the 20 

process aeration and MBR air scour blowers, to send the foul air to the aerobic 21 

selector zone and to the MBR tanks to allow for continuous biological treatment 22 

of any foul air that could be produced from the EQ basin during the brief 23 



 

 
Direct Examination of Joshua Berryhill, P.E. 
SOAH Docket No. 582-22-0585 
TCEQ Docket No. 2021-1001-MWD  COG Exhibit 300 

28 

periods that dilute wastewater might be stored in the EQ basin. As a note, the 1 

design intent is that under normal dry weather conditions, wastewater is not 2 

stored in the EQ basin, it is solely for excess flow storage during a large storm 3 

event only. 4 

  The second un-aerated area will be the anaerobic selector zone as part 5 

of the BNR process. The calculated hydraulic retention time, that is, the amount 6 

of time that a drop of water remains within a specific tank volume, is 7 

approximately 1.5 hours at the Interim I design flow of 1 MGD, which is 8 

significantly less than the 48-hour threshold noted by TCEQ as their limit 9 

where raw wastewater sitting in a tank un-aerated is anticipated to start 10 

producing nuisance odors. Furthermore, I designed the proposed anaerobic 11 

selector zone to utilize all submerged mixing to facilitate optimized mixing of 12 

influent wastewater with denitrified mixed liquor from the anoxic zone. The use 13 

of submersible mixers as required by TCEQ in 30 TAC 217.157 supports the 14 

need to provide appropriate mixing within the selector zone while maintaining 15 

quiescent conditions on the water surface, further minimizing the risk of any 16 

off gassing of any nuisance odors. Given these reasons and the need for the 17 

operators to be able to visually inspect the treatment basin for color and 18 

consistency of the mixed liquor in the anaerobic selector zone, I designed the 19 

anaerobic selector zone without a cover.    20 

Q. Is COG Exhibit 304 an accurate reflection of your design of the 21 

wastewater facility?  22 

A. Yes, that is correct. 23 



 

 
Direct Examination of Joshua Berryhill, P.E. 
SOAH Docket No. 582-22-0585 
TCEQ Docket No. 2021-1001-MWD  COG Exhibit 300 

29 

Q. The protestants, particularly their key witness Mr. Esmond, says 1 

that you have designed a plant that uses lagoons with zones of 2 

anaerobic activity.  And because of that, you need a 500-foot 3 

separation between the treatment units and the property line.  Have 4 

you seen Mr. Esmond’s testimony? 5 

A. I have.  I’ve also seen and read his deposition. There are several issues with Mr. 6 

Esmond’s testimony and deposition information I would like to address if 7 

possible. First, Mr. Esmond noted in his deposition that he was confused about 8 

the labeling of the proposed “Temporary EQ Basin”. The intent of this labeling 9 

was to maintain the understanding with TCEQ that the intended use of the 10 

proposed EQ basin is to temporarily store excess influent wastewater flow 11 

during a major storm event, and then drain the basin back to the influent lift 12 

station at the WWTP to send that volume of wastewater on to the BNR and 13 

MBR system for full treatment as soon as influent flows drop below the peak 14 

throughput capacity of the proposed MBR system. 15 

   Second, I do not agree with Mr. Esmond’s statements on his 16 

understanding of BNR selector zones. Mr. Esmond’s explanation that an anoxic 17 

zone would clearly produce odors because it has no oxygen in it is incorrect. 18 

“Anoxic” actually means deficiency of oxygen. Whereas anaerobic means no 19 

oxygen present. The difference between an anaerobic selector zone and an 20 

anoxic selector zone is that the anoxic selector zone does not have any free 21 

dissolved oxygen in the tank, but it does have oxygen in the form of bound 22 

oxygen. The lack of Mr. Esmond’s understanding of the differences between 23 



 

 
Direct Examination of Joshua Berryhill, P.E. 
SOAH Docket No. 582-22-0585 
TCEQ Docket No. 2021-1001-MWD  COG Exhibit 300 

30 

anoxic and anaerobic selector zones reflects a lack of experience in designing, 1 

troubleshooting, and optimizing BNR processes. 2 

  Further, Mr. Esmond’s lack of BNR process expertise is further reflected 3 

in his Exhibit GF-303. Mr. Esmond used this image in his testimony to 4 

demonstrate what a typical BNR facility would look like. A key issue with the 5 

graphic is the use of floating, surface mixing aerators shown in the various 6 

treatment zones in the picture. Surface mixing aerators should not be used with 7 

BNR selector zones for several reasons, chief among them is a floating mixer in 8 

an anaerobic selector zone would create significant surface turbulence that 9 

would enhance the off gassing of any nuisance odors that might be produced in 10 

the zone. Further, TCEQ design criteria in 30 TAC 217.157 specifically requires 11 

the use of submersible mixers to prevent the issues caused by floating surface 12 

mixers, which Mr. Esmond apparently does not recognize in the exhibit of a 13 

“typical” BNR facility.  14 

  However, as a part of due diligence in design, there are practical needs 15 

for odor control, where appropriate. Despite the fact the design of the proposed 16 

EQ basin and the proposed BNR anaerobic selector zone have been specifically 17 

designed to comply with TCEQ requirements to prevent wastewater in those 18 

basins from going septic, eHT’s directive from the City of Granbury was to 19 

design above and beyond minimum TCEQ criteria, which resulted in designing 20 

an odor control system for the pretreatment components (e.g. coarse screening 21 

structure, fine screening structure, grit removal structure, influent lift station, 22 

and flow equalization basin). This included covering each of the pretreatment 23 



 

 
Direct Examination of Joshua Berryhill, P.E. 
SOAH Docket No. 582-22-0585 
TCEQ Docket No. 2021-1001-MWD  COG Exhibit 300 

31 

components and designing the process aeration and MBR air scour blower 1 

systems to utilize corrosion-resistant materials to allow for withdrawal of foul 2 

air from each of the pretreatment process units on a 24-hour, 365 days a year 3 

continuous basis. The foul air will be sent into the aerobic selector basin and 4 

the MBR tanks, which will support biological treatment of the foul air, without 5 

needing to utilize expensive chemical treatment systems like a caustic scrubber, 6 

or potentially dangerous systems like a chlorine scrubber. 7 

  Further, other treatment units at the proposed East WWTP such as the 8 

sludge storage tanks will utilize mechanical aeration to maintain aerobic 9 

conditions within the sludge tanks.  10 

Q. Just to be clear, the facility design that you have proposed in the 11 

application, the one you’ve just explained to us, is the facility design 12 

that would be authorized by the draft permit if it is issued? 13 

A. Yes, that is correct. 14 

Q. Mr. Berryhill, based on all that you’ve discussed with us about your 15 

design, and based on your personal knowledge in this field, your 16 

skill, unique experience, extensive training, and education, do you 17 

have an opinion regarding whether the draft permit complies with 18 

applicable requirements to abate and control nuisance odors, as set 19 

forth in title 30, section 309.13(e)? 20 

A. I do. 21 



 

 
Direct Examination of Joshua Berryhill, P.E. 
SOAH Docket No. 582-22-0585 
TCEQ Docket No. 2021-1001-MWD  COG Exhibit 300 

32 

Q. What is your opinion? 1 

A. As a fact, the wastewater treatment plant that is proposed in the application, 2 

and that would be authorized by the draft permit, will not have any lagoons 3 

with zones of anaerobic activity of any kind.  The draft permit does not allow 4 

for it.  The facility that is authorized by the draft permit will in all respects 5 

comply with section 309.13(e) of the TCEQ rules.  So my opinion is that the 6 

draft permit complies with applicable requirements to abate and control 7 

nuisance odors, as set forth in section 309.13(e) of TCEQ rules. 8 

Q. Thank you.  Let me change issues here a bit. Look at the document 9 

titled “Attachment DTR 1.1 – 1.B.2 Justification for the Proposed 10 

Facility”.  It’s an excerpt from Admin Record Exhibit A, at pages 11 

Admin Record-0681 through 0689.  Do you recognize this? 12 

A. Yes.  It’s the portion of the application that describes the need for the project. 13 

I’VE LABELED THIS DOCUMENT AS COG EXHIBIT 306. AS WITH THE 14 
EARLIER EXHIBITS, THIS IS AN EXCERPT FROM ADMIN RECORD EXHIBIT 15 
A, WHICH IS ALREADY IN EVIDENCE.  I OFFER COG EXHIBIT 306 16 
INDIVIDUALLY FOR ADMISSION INTO EVIDENCE.  17 

Q. Did you draft COG Exhibit 306? 18 

A. I drafted the first part of this exhibit, that was excerpted from the Engineering 19 

Feasibility Report. The second part of this exhibit that was excerpted from the 20 

Environmental Information Document was drafted by Luci Dunn, with 21 

technical information contributed from Chris Hay with regard to collection 22 

system improvements and myself with regard to treatment improvements.  23 



 

 
Direct Examination of Joshua Berryhill, P.E. 
SOAH Docket No. 582-22-0585 
TCEQ Docket No. 2021-1001-MWD  COG Exhibit 300 

33 

Q. The front page of COG Exhibit 306 includes a statement that says, 1 

“The following pages were excerpted from the EFR which was 2 

submitted for the project.”  What does that mean?  3 

A. That is the Engineering Feasibility Report I just mentioned, It is a document 4 

describing the need for a project, proposed alternatives considered for the 5 

project, and anticipated costs and timeline for the proposed project. This 6 

document is required by the Texas Water Development Board as a part of the 7 

planning phase tasks required to allow a project to proceed into the design 8 

phase for funding.  9 

  The following pages that were excerpted from the EFR were specifically 10 

from the section in the EFR report pertaining to anticipated growth projections 11 

within the City of Granbury and projected wastewater flows within the next 20 12 

years from the anticipated start of the project in 2018. 13 

Q. Further back on page 0686, there’s a statement on the page that 14 

reads “The following pages were excerpted from the EID which was 15 

submitted for the project.”  Can you explain what that’s referring to? 16 

A. The Environmental Information Document (EID) is another planning-level 17 

document describing the need for a project, proposed alternatives considered 18 

for the project, potential environmental impacts of alternatives not selected, 19 

and potential environmental impacts for the alternative recommended for the 20 

project. This document is also required by the TWDB as a part of the planning 21 

phase tasks required to allow a project to proceed into the design phase for 22 

funding.  23 



 

 
Direct Examination of Joshua Berryhill, P.E. 
SOAH Docket No. 582-22-0585 
TCEQ Docket No. 2021-1001-MWD  COG Exhibit 300 